wesonns. FCC/IC TEST REPORT

Report No.: FR710210

* Test Mode : Mode 4
= Polarization : Horizontal

m The test that passed at minimum margin was marked by the frame in the following table.

Data: 1
Level ((BuVim)
80

File: D:\Projecti20070 1\ M7 1020852811 SCWLAN 1g Tx_Ch01 .EMI!' (18)

ate; 2006-12-07

FCC CLASS B
I :
10 ; -GdB
I N
3
2
L 30 84. 138. 192. 246. 300
Trace: (Discrete) Frequency (MHz)
Site : (GCHGHY
Conditicn : LE-ANTI51121) HORTZONTAL
EUT : FDA with GPRS/EDGESWLAN 11g4B T
Power o 1AW Hz
Micdel : FR 710210
zeo : 11z T ChOL24120MHz
Flane - B2
Data Rate ‘6
Over Limit Readintenna Cable Preamp Ant Tahle
Freq Lewel Limit Lins Lewvel Factor Loss Factor Pos Pos Remark
WHz dBuV/n dB dBuV/m dBu¥  dB/m dB dB ci deg
1 30,0 20.89 -19.31 40.00 31.65 19.66 0.24 31.46 --- --- Peak
A 2.4 1774 220260 40,00 40,53 7.06 1.32 31.16 - --- Peak
3 146.6 23.15 -20.35 43.50 42.07 10.35 1.80 31.06 LS --- Peak
Data: 2 ~ File: D:\Projecti200701\51 17 10208152815C WLANV 1g Tx_ChO1.EMI (18)
30 Level {dBuV/imj) Date: 2006-12-07
FCC/CLASS-B
-GilB
10 iy
1
0 300 440. 580, 720, 860, 1000
Trace: {Discrete} frenuany k)
Site ¢ DECHDR-HY
Condition LF-ANTCO51121) WORTZONTAL
EUT PDA wi th GPRS/EDCE+RLAN |1g+ET
Fower 1 20%ac/BlHz
Hode | FROTI0ZID
Hemo I1g Ta_ChOI ;241 20z
Flane EZ
Data Rate £ n
(ver Limit Readintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos FPos Remark
MHz dBu¥/m dB dBu¥/m dBu¥ dB/m dB dB cm deg
L 437,90 30,15 -15.86 48,00 41,31 16.40 3.27 30,83 s --- Peak
z @ BHl.30 38.44 -T.66 46,00 47.48 17.86 3.73 3073 106G 225 Peak
3 BT0.90 36.656 -9.3b 48,00 45 40 8 1T 3.79 30.70 e -—- Peak
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EROATOMN LAB.

FCC/IC TEST REPORT

Report No.: FR710210

1
2
3@
4 @
]
]
e

Data: 3
Lewvel ((BuVin)
17

File: D:\Projecti20070 1\ M7 102085281 1SCWLANYT 1g Tx_Ch01 .EMI!' (18)

ate; 2006-12-07

3

FCC/CLASS-B
| 6aB
59 l FCC CLASS-B (ANVG)
M A ot el
" 1000 1400. 1800. 2200. 2600, 3000
Trace: (Discrete) Frequency (MHz)
: RCHG-HT
: HF-ANT-0RM10 HORIZONTAL
: PDé with GPRS/EDGE+WLAN 11g4ET
120V E0H=
: FR 710210
¢ 11g Te 0124 2MHz
=
- Over Limit Readintenna Cahle Preamp Ant Tahle
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
WHz dBuV/w dB dBuV¥/m dBu¥  dB/m dB dB ci deg
Z390.0 65.88 -8.12 74.00 67.33 30.26 3.73 35.46 100 0 Peak
Z390.0 46.86  -7.14 54,00 48.31 30.26  3.73 35.48 128 95 hverage
Z412.0 103.94 105,36 30.27  3.77 33.46 100 0 Peak
Z412.0 96,13 Q7.35 30.27 3.77 35.48 128 95 Average
2494 .0 48,73 -25.27 T4.00 H0.08 30.30 3.88 35.33 100 0 Peak
Z494 .0 40,27 -13.73 54.00 41.62 30.30 3.88 35.33 128 95 hverage

Remark: #3 and #4 Fundamental Signal

Data: 4 File: D:\Project'2007 01153 M7 10208152811 5SCWLANVI 1g Tx_ChO1.EMI (18)
i Level (dBuvin) Date: 2006-12-07
FCC CLASS-B
-G8
FCC CLASS-B {AVG)
= WM i L
03000 3600. 4200. 4800. 5400. 6000
Trace: (Discrete) Frequency (MHz)
it : (GCHOEHT
Condition - HF-ANT-060410 HORIZONTAL
EUT - PDih with GPRS/EDGEHWLAN 11g+BT
Fower : 120WVaeE0Hz
Model - FR 710210
Merma : 1lg T ChOL 24 2NH=
Flans : B2
Liats. Rate B
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EROATOMN LAB.

FCC/IC TEST REPORT

Report No.: FR710210

Drat

ah
Level ((BuVim)
a7

File: D:\Projecti2007Q 115 M7 10208152811 5CWLANV11g Tx_ChO1.EMI (18)

Date: 2006-12-07

FCCCLASS B

-6dB

T s matar W Y L 00 0 i, 130 = V41

. I e 6B
a 6000 6600, 7200, 7800, 8400, 9000
Trace: (Discrete) Frsgsrcy (Mt
Site : MCHGHY
Clondition . HF-ANT-0610 HORIZONTAL
EUT : PDé with GPRE/EDGE+WLAN 11g4ET
Fowex : 120WVarE0H=
Mcdel : FR 710210
Mo : 11g Te_ChO1 241 2MHz
Flane : Ed
Liata Fate : B
Data: 17 File: D:Project2007 01\ M7 102085 28V1SCWNL ANV 1g Tx_ChO1.EMI (18}
- Level ((BuVim) Date: 2006-12-07
FCC CLASS B
GuB,
59 FCCCLA )
o T Lt A _GdB:
L 2310 2326. 2342, 2358 2374, 2390
” Frequency (MHz)
Trace: (Discrete)
Bite : IBCHMS-HT
Condition : HF-ANT-06410 HORIZONTAL
EUT : PDi, with GPRE/EDGEHWLAN 11g4ET
Fower : 120WVac/a0Hz
Iiedel : FE 70210
Mermo ¢ 1lg Tee 0124 2MHz
FPlane - E2
Liata Rate ]
Over Limit Readintenna Cable Preamp Ant Tahle
Freq Lewel Limit Line Level Factor Loss Factor Pos Pos Remark
WHz dBuV/un dB dBuV/m  dBuV  dB/w dB dB cin deg
1 Z380.0 63.88 -8.1Z2 T4.00 67.32 30.Z26 3.73 35.46 100 0 Peak
A 2389.9 46.86 -T7.14 54.00 48.31 30.26 3.73 35.46 128 95 Average
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wesonns. FCC/IC TEST REPORT

Report No.: FR710210

* Polarization : Vertical

m The test that passed at minimum margin was marked by the frame in the following table.

Data: 9
Lewvel ((BuVin)
80

File: D:\Project'2007 01\ M7 10208\528V1 SCWVLANVI 1g Tx_ChO1.EMI (18)

Date: 2006-12-07

FCC CLASS-B
il : 6B
[ I |
1
2 3
° 30 84, 138. 192, 246. 300
Trace: (Discrete) Fraguancy (W)
Site : [BCHDGHY
Condition : LF-ANTES1121) VERTIC AL
EUT ¢ FDA with GPRS/EDGESWLAN 11g4B T
Power o W Hz
Mizdel : FR 710210
Mewmo 11z Tee Ch01 241 20
Flane . E2
Data Rate ‘6
Over Limit Readintenna Cable Preamp Ant Tahble
Freq Lewel Limit Lins Level Factor Loss Factor Fos Pos Remark
Wiz dBuV/w dB dBu¥/m dBu¥  dB/m dB dB ci deg
1 33.2 28.74 -11.26 40.00 41.69 17.34 0.26 31.36 oz --- Peak
2 37.8 2770 -12.30 40.00 43.48 14.56  0.90 31.24 e --- Peak
3 72.4  25.31 -14.69 40.00 42.09  7.06 1.32 31.16 --- --- Peak
Data: 10 File: D:Project2007 01\ M7 102085 281V1SCWANLANYVI 1g Tx_ChO1.EMI (18}
80 Lewvel {(dBuvim) Date: 2006-12-07
FCCCLASS B
-6dB
2
40 1%
3
o 300 440, 580, T20. 260, 1000
Trace: (Discrete) Freguency (MHz)
Site : [GCHGHY
Comditicn ¢ LE-ANTY91121) VERTICAL
EUT : PO with GFRES/EDGEHWLAN 1124ET
Power o W Hz
Mizdel : FR 710210
e : 11z T Ch01 241 20 H=
Flane : E2d
Diata Rate ‘6
Over Limit Readintenna Cahble Preamp Ant  Tahle
Freq Lewel Limit Line Lewvel Factor Loss Factor Paos Pos Remark
WHz dBuW ./ dB dBu¥/m  dBu¥  dB/w dB dB cin deg
1 2198 38,19 -T7.81 46.00 47.72 17.63 3.60 30.77 --- --- Peak
21 532.4 41,07 -4.93 46.00 50.41 17.96  3.65 30.75 100 0 Peak
3 B23.4 32.8% -13.12 46.00 40.98 18,57 3.99 30.66 --- --- Peak
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wesonns. FCC/IC TEST REPORT

Report No.: FR710210

Data: 11 File: D:\Projecti2007Q 115 M7 10208\528115CWLAN11g Tx_ChO1 .EM|!' (18)

Level ((BuVin)
17

ate: 2006-12-07

a3

FCC CLASS B
! 6aB
59 \ FCC CLASS-B (AVG)
o 1000 1400. 1800. 2200. 2600, J000
Trace: (Discrete) Frequency (MHz)
Site : WCHGHY
Clondition . HF-ANT-06410 VERTIC AL
EUT : PO with GPRS/EDGELWLAN 11:4ET
Fower : 1 0Vas/lH=
Mcdel : FR 710210
Maino 1E128 T ChO1 241 20 H=
Diata Rate ‘a
Over Limit Readfntenna Cahle Preamp Ant Tahle
Freq Lewel Limit Lins Level Factor Loss Factor Pos Pos Remark
Mz dBu¥/m dB dBu¥/m dBu¥ dB/m dB dB ci deg
11 2390,0 fR.53 -5 47 Y4 .00 6£9.9 30,26 3.05 35,46 100 0 Paal
[z Z390.0 50.47 -3.53 54.00 31.92 30.26 3.73 35.46 121 265 Average |
3@ Z412.0 106,25 107 .67 30.27  3.77 33.46 100 0 Peak
4 @ Z412.0 97.71 99,13 30.27  3.77 35.48 121 265 Average
3 2494 .0 49,51 -24 .49 74,00 50.86 30.30 3.82 35.33 100 0 Peak
f 2494 .0 40.8Z2 -13.18 54.00 42.17 30.30 3.88 35.33 121 265 hverage

Remark: #3 and #4 Fundamental Signal

Data: 12 File: D:WProject2007 01\ MW 102085 28115CWNL ANV 1g Tx_ChO1.EMI (18)
pe Lewvel ((Buv/m) Date: 2006-12-07
FCC CLASS-B
-6(IB
FCC CLASS-B {AVG)
b WWW v S
L 3000 3600, 4200. 4800. 5400. G000

Trace: (Discrete)
Bite . GCHOEHT

Condition : HF-ANT-0A0410 VER TIC AL

EOT : PO with GFRS/EDGEHWLAN 114B T
Fower : 12 WVacd0Hz

Model - FR 0210

Meina : g T ChO1 24120 H=

Flane : Ed

Diata Rate :h

Frequency (MHz)
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wesonns. FCC/IC TEST REPORT Report No.: FR710210

Dat

a:13 File: D:WProject2007 01\ MW7 102085 281SCWLANYVI 1g Tx_ChO1.EMI (18)
i Lewvel ((IBuvin) D

ate: 2006-12-07

FCC CLASS-B
-64B

pemer it Sttt et A G0 CLASSB LAV
49 T il -6dB

0

6000 6600, 7200, 7800, 8400, 9000

Trace: (Discrete) FreAuency (ki)

Bite - GCHOB-HT

Condition : HF-ANT-60410 VER TIC AL
EUT . PD& with GPRES/EDGELWLAN 11g+BT
Power o 1AW Hz
Iiodel : FR 0210
Mevro : 1lg Te ChO1:24 2MHz
Flane i:E2
Liata Rate : B
Data: 18 File: D:Project'200701'3 M\7 10208528V SCWLANYI 1g Tx_ChO1.EMI (18)
17 Level ((Buv/m) Date: 2006-12-07
FCC CLASS-B
-6dB
59 Fce M
sty i, T D L -6iB
EFEIT) 2326. 2342, 2358. 2374 2390

Trace: (Discrete) Frequency (MHz)

Bite : GCHME-HY
Conditicn : HF-ANT-06410 VER TIC AL
EUT : FDA with GPRS/EDGESWLAN 11g4E T
Power o 1A WaeHz
odel : FR 0210
e : 11z Tee Ch01 ;241 2hiH=
Flane - B2
Data Rate ‘6
Over Limit Readintenna Cable Preamp Ant Tahle
Freq Level Limit Line Lewvel Factor Loss Factor Pos Pos Remark
WHz dBuV/n dB dBuV/m dBu¥V  dB/m dB dB ci deg
1! 2389.9 68.53 -5.47 74,00 69.9%8 30.26 3.75 35.46 100 0 Peak
2o 2389.9 50,47 -3.53 54.00 51.92 30.26  3.75 35.46 121 265 Awverage

Remark: There is no more obvious spurious emission except the listings above.
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wesonns. FCC/IC TEST REPORT Report No.: FR710210

* Test Mode : Mode 5
= Polarization : Horizontal

m The test that passed at minimum margin was marked by the frame in the following table.

Data: 1 File: D:Project'200701'53 M7 102085281 SCWLANVI 1g Tx_ChO6.EMI (20)
80 Lewvel ((dBuVin) Date: 2006-12-07
FCC CLASS-B
[
-6dB
ol ; i
I S
3
2
e 30 84, 138. 192, 246. 300

Trace: (Discrete) Frequency (kiz)

Bite - [GCHB-HY

Condition : LE-ANTES1121) HORIZONTAL
EUT : PO with GFRES/EDGEHWLAN 1124ET
Power o 1A WaeHz
Mizdel : FR 710210
Mewmo 11z T Ch6:245 Thil =
Flane . E2
Data Rate ‘6
Over Limit Readintenna Cable Preamp Ant Tahble
Freq Lewel Limit Line Level Factor Loss Factor Fos Pos Remark
HHz dBuV/m dB dBu¥/m dBu¥  dB/n dB dB cim deg
1@ 3005 20071 -19.29 40,00 32.33 18.95 0.85 31.43 oz --- Peak
2o 73.7 1904 20096 40000 41,76 7.12 0 1.32 31.16 - --- Peak
3@ 2147 23.32 -20.18 43.50 4202 10.16  2.17 31.03 - --- Peak
Data: 2 ~ File: D:\Projecti2007Q1\5 M7 1020815281 15CWVLAN11g Tx_ChOG.EMI (20}
30 Level {dBuvim) Date: 2006-12-07
FCC CLASS-B
_6dB
10 ~ =
1
0 300 440, 580, 720, 860, 1000
Trace: (Discrete) Hequency (M)
Site o DEACHDB-HY
Condition ¢ LF-ANTCR51 1210 HORTZONTAL
EUT . PDA with GPRE/EDGE+RLAN |Ig+ET
Power o 1 20Y¥ac/B0Hz
Hodz |  FROTIDELD
Hema : g Ta_ChiOb; 243748H:
Flans B
Data Rate B e
Over Limit EReadintenna Cable Preamp  Ant Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m dB dBu¥/m dBuY¥Y dB/m db dB cm deg
L 509.30 34.54 -11.46 46.00 44,25 17.5Z2 3.56 30.T8 g8 -—- Peak
) 526.80 37.81 -8.3%9 46.00 47.04 1770 3.83 30.78 s2as -—— Peak
3 @ 570,80 37.856 -8,35 46,00 46,40 8 1T 3.79 30.70 100 128 Peak
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wesonns. FCC/IC TEST REPORT

Report No.: FR710210

Data

59

0

-3
Level (dBuV/in)
17

File: D:\Projecti20070 1151 M 1710208152811 5C AL ANV 1g Tx_l:hlJB.EI'II'IE. {20}

ate: 2006-12-07

4

FCCCLASS B

il 6B

J \ FCC CLASS-B {AVG)

M = 'HMWQB”
1000 1400. 1800. 2200. 2600. 3000

Trace: (Discrete)

Frequency (MHz)

Site : ACHGHY
Ceomdition : HF-AWT-OEMI10 HORTZON TAL
EUT : FDA with GPRS/FDGE+WLAN 11g4BT
Power s 1A WacAHz
Iiadel : FR 0210
e : 11g Ty ChOR:243 TMHz
Plane i)
Diats Rate &
Owver Limit Readdntenna Cable Preamnp int Tahble
Freq Level Limit Line Lewel Factor Loss Factor Paos Pos Remark
WHz dBuV/n dB dBu¥/m dBu¥  dB/m dB dB ci deg
1 @ 23340 50.41 -2Z3.59 7400 51.90 30.23  3.69 35.40 100 0 Peak
2 23340 48.74 -5.26 5400 50.23 30.23  3.69 35.40 126 97 Average
3@ 2437.0 95.89 97 .27 30.28  3.82 35.47 126 97 Average
4@ 2437.0 104.76 106,16 30.27  3.99 35.47 100 0 Peak
5@ 2484.0 50.00 -Z24.00 74,00 51.36 30.29 3.86 35.51 100 0 Peak
6@ 24840 48,76 -5.24 54,00 50.12 30.29 3.86 35.51 126 97 Average

Remark: #3 and #4 Fundamental Signal

Data: 4
Lewvel (dBuvim)
a7

File: D:\Projecti2007Q 1151 M7 10208152811 5CWWLAN\11g Tx_ChIJE.EME. (20)

ate: 2006-12-07

FCC CLASS-B

-6(IB

FCC CLASS-B {AVG)

19 Sl
WWW
g 3000 3600, 4200, 4800, 5400, 6000
Trace: (Discrete) Frequency (MHz)
Site : GCHEHT
Clondition : HF-ANT-060410 HORIZONTAL
EUT : PDi. with GPRS/EDGEHWLAN 11g4E T
Fower : 120V /E0H=
Model - FR 710210
Maino o g T ChOG245 W=
Flane : B2
Diats. Rate B
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wesonns. FCC/IC TEST REPORT Report No.: FR710210

D File: D:\Project12007Q 115 17 10208'523115CWWLAN1 1g Tx_ChDE.EMé {20}

ata: 5
e Level (dBuVm) ate: 2006-12-07

FCC CLASS-B
-GilB

49 O 6B

“ 6000 6600. 7200. 7800. 8400. 9000

Trace: (Discrete) Frequency (MHz)

Site : (BCHDBHY

Condition : HF-ANT-060410 HORIZONTAL

EUT : D with GPRS/EDGE+WLAN 11g+BT

Fower 120V H=

Model - FR 710210

Merna - 11g Tx_ChOB;243 TMHz

Flane i)

Diats. Rate : B
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FCC/IC TEST REPORT

Report No.: FR710210

* Polarization : Vertical

m The test that passed at minimum margin was marked by the frame in the following table.

Data: 11
Lewvel ((BuVin)
80

File: D:\Projecti2007Q 115 M7 10208152811 5CWLANV11g Tx_ChO6.EMI (20)

Date: 2006-12-07

FCC CLASS B
I :
10 ; -GdB
I —
12
3
° 30 84. 138. 192, 246. 300
Trace: (Discrete) Frequency (ki)
Site : WCHGHY
Condition : LE-ANTES1121) VERTIC AL
EUT : PO with GFRS/EDGESWLAN 1124ET
Power o 1A WaeHz
Mcdel : FR 710210
Mewmo 11z T Ch6:245 Thil =
Flane o]
Dista Ratte 1 h
Over Limit Readintenna Cable Preamp Ant Tahble
Freq Lewel Limit Lins Level Factor Loss Factor Fos Pos Remark
WHz dBu¥/m dB dBu¥/m dBu¥ dB/m dB dB ci deg
1 @ 33.2 28.04 -11.96 40.00 40.99 17.24 0.86 31.30 --- --- Peak
Z @ 37.8 28.07 -11.93 40.00 43.85 14.36 0.90 31.24 --- --- Peak
3@ ol.6 25.11 -14.89 40.00 48.47 6.67 1.17 31.20 --- --- Peak
Data: 12 ~ File: D:\Projecti20070 115 M17102081528115CWLANV 1g Tx_ChO6.EMI (20)
50 Level {(dBuWim) Date: 2006-12-07
FCC.CLASS-B
-6(IB
2
40
&
1
T i
@ 300 440, 580. 720, 860. 1000
Trace: (Discrete) Freguency (WHz)
Hite . ABCHG-HT
Condition : LF-ANT(51121) VERTIZAL
EIT . PD& with GPREEDGEHWLAN 11g+BT
Fowex 2 120Wae AH=
Model . FR 710210
Merra ¢ 1g T ChOG2453 ThiH=
Flane : B2
Diata Rate ‘B
Over Limit Feadintenna Cable Preamp int Tahble
Freq Lewel Limit Line Level Factor Loss Factor Fos Fos Remark
MHz dBuVim dB dBuV/m  dBu¥ dBEim dB dB ci deg
il 430,33 A8.4f 17,54 46 00 061 16 .42 3.2 30,83 g --- Peal
2 @ 232.4 41.03 -4.97 46,00 50.36 17.96 3.65 30.73 100 253 Peak |
3@ 623.4 34.37 -11.63 46.00 42.47 18.37 3.99 30.66 --- --- Peak
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wesonns. FCC/IC TEST REPORT

Report No.: FR710210

Data: 13 File: D:\Projecti20070 1151 M7 10208528115C MILANIY 1g Tx_CI'IIJE.EME' (20}

Level {((dBuWin)
17

ate: 2006-12-07

3

FCCCLASS B
Bk B
59 / \ FEC CLASS-B (AVG)
o 5
0 f000 1400. 1800, 2200. 2600. 3000

Trace: (Discrete)

Frequency (MHz)

it . DRCHOGHY
Condition. - HF-ANT-060410 VERTICAL
EIT . FD with GPRS/EDGE+WLAN 114ET
Fowrex 1 20Wac B0z
Hfodel  FR 7I0210
Mo © 11g Ta Ch0R243 TMHz
Flane : E2
Diata Rate -]
Over Limit Readintenna Cable Preamp Ant Tahble
Freq Lewel Limit Line Level Factor Loss Factorx Pas Pos Remark
HHz dBuV/m dB dBuV/m  dBu¥ dBE/m dB dB o deg
1 @ 2334.0 50,93 -23.27 T4.00 52,22 30.23  3.69 35.40 100 0 Peak
2@ 2334.0 48.95 -5.25 54.00 50.24 30.23  3.69 35.40 124 262 hverage
3 2437.0 105.88 107.29 30.27  3.79 35.47 100 0 Peak
4 @ 2437.0 98.26 00,64 30.28  3.82 35.47 124 262 hverage
5@ 2488.0 50,59 -Z3.41 7T4.00 51.94 30.30  3.86 35.51 100 0 Peak
6@ 24%82.0 48.81 -5.19 54.00 50.16 30.30  3.806 35.51 124 202 hverage

Remark: #3 and #4 Fundamental Signal

Data: 14 File: D:Project'2007 01\ M7 10208528V SCWNLANVI 1g Tx_ChOG6.EMI (20)
e Lewvel ((BuVim) Date: 2006-12-07
FCC CLASS B
-GdB
FCC CLASS-B {AVG)
b WMMMM S
L 3000 3600, 4200. 4800. 5400. G000
Trace: (Discrete) Frequency (MHz)
Bite . GCHOEHT
Condition : HF-ANT-0RMI0 VER TICAL
EUT . PD& with GPESEDGELWLAN 11g4+BT
Fower : 120WVac/a0Hz
Iiedel : FE 70210
Mermo ¢ 1lg Tee ChORZ43TMEz
FPlane - E2
Liata Rate ]

SPORTON International Inc.
TEL : 886-2-2696-2468
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wesonns. FCC/IC TEST REPORT Report No.: FR710210

Data: 15 ~ File: D:\Projecti20070 115 M17102081528115CWLANV 1g Tx_ChO6.EMI (20)
o7 Level {(BuWim) Date: 2006-12-07
FCC CLASSB
-6iIB
s eyt L CLASSE (AVG)
49 M -6(lB
g 6000 6600. 7200, 7800, 8400, 9000
Trace: (Discrete) KragHency (W)
Bite : BCHE-HY
Condition : HE-ANT-O60410 VERTICAL
EOT : PO wath GFRS/EDGEFWLAN 1124ET
Fomrex 120V M0H=
Model : FR 710210
Merro : 11g T ChOG:243 MHz
Flane : E2
Dtz Fate -

Remark: There is no more obvious spurious emission except thelistings above.
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wesonns. FCC/IC TEST REPORT

Report No.: FR710210

* Test Mode : Mode 6
= Polarization : Horizontal

m The test that passed at minimum margin was marked by the frame in the following table.

Data: 1 File: D:\Projecti200701150 M7 10208528V 1SCWWLANVI 1g Tx_Ch11.EMI (18)
80 Lewvel (dBuVim) Date: 2006-12-07
FCC CLASS B
T z
40 : -GilB
[ N
3
2
o 30 84. 138. 192. 246. 300
Trace: (Discrete) Freguanicy (Wite)
Hite : IBCHGHY
Conmdition . LF-ANTE51121) HORIZONTAL
EOT . FDA with GPRS/FDEE+WLAN 11g4ET
Fourax 2 1AWV ae A0 =
Mdadel : FR 710210
Merra : 1lg Te_Chl1;2462MHz
Flane o] i
Data Rate B
Ower Limit Readintenna Cahle Preanp int Tahble
Freq Level Limit Line Level Factor Loss Factor Fos Pos Remark
WHz dBuV/m dB dBu¥/m  dBuV  dBE/n dB dB ci deg
1 @ 30.0 20.4% -19.52 40.00 31.44 19.66 0.84 31.46 e --- Peak
2 T2.9 18.22 -Z21.7%8 40,00 41.00  7.06 1.32 31.16 —— --- Peak
3 148.0 22.33 -21.17 43.50 41.21 10.37 1.81 31.06 --- --- Peak
Data: 2 ~ File: D:\Projecti20070115 17 10208\528V1SCWLAN1 1g Tx_Ch11.EMI (18}
- Level {dBuVin) Date: 2006-12-07
FCC CLASS-B
-6iB
P
40
] 3
v 300 440. 580. 720. 860. 1000
Trace: (Discrete} Frequancy (WHn)
Site + DECHDR-HY
Conditign : LF-ANT(HSI121) HORTZONTAL
EUT 1 PDA with GPREZEDCE+WLAN | 1g+ET
Power r 120¥acs B0z
Hode | ;. FR TIDZI
Hemo g Te_Chll;24628Hz
Plane : EZ
Data Hate B s
wer Limit EReadinternna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor FPos Pos Eemark
MHz dBu¥/m db dbu¥/m dbu¥ db/m db db Cm deg
L 509,30 34.54 -[1.48 46.00 44,26 17.52 3.b6 30.78 e -—— Peak
Z @ 570.90 39.66 -6.35 46.00 48.40 I8 17 3.78 30.70 100 75 Peak
3 603,80 32,43 -13.57 46.00 40,71 1849 3.88 30.66 ST --- Peak
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wanroninn. FCC/IC TEST REPORT Report No.: FR710210
Data: 3 File: D:\Project20070 115 M \7 10208528V 1SCWLANVI 1g Tx_Ch11.EMI (18)
iiF Lewvel (dBuVm) Date: 2006-12-07

3

FCC CLASS-B

| _GiB

59 = J FCC CLASS-B (AVG)

i =
' 1000 1400, 1800. 2200, 2600. 3000

Trace: (Discrete) Freuency imiin

Site : BCHG-HY

Condrhion : HE-ANT-060410 HORIZONTAL

EUT : FDA with GFES/EDGEHWLAN 11g+ET
Fourex 1A WacklHz

Idodel : FR 710210

Merma g T Chll ez

Flane B2

Diata Rate ]

Ower Limit Readintenna Cahle Preamp int Tahble
Freq Level Limit Line Level Factor Loss Factor Paos Pos Remark

WHz dBuV/n dB dBuV/m  dBEuV  dB/n 4B dB ci deg

1 23740 50,05 -Z3.95 T4.00 S1.51 30.25  3.73 35.44 100 0 Peak

28 2374.0 39.33 -14.67 54.00 40.79 30.25 3.73 35.44 129 83 hverage

i 2462.0 103,12 104,55 30.29  3.84 35.49 100 0 Peak

4@ 2462.0  94.70 06.07 30.29 3.84 35.49 129 83 hverage

2@ 2484.0 B£3.38 -8.62 T4.00 66.74 30,29 3.86 35.31 100 0 Peak

6 @ 2484.0 47.49 -5.51 54.00 48.85 30.29 3.86 35.51 129 83 hverage
Remark: #3 and #4 Fundamental Signal

Data: 4 File: D:\Projecti20070Q 115 1710208528V 1SCWLANVI 1g Tx_Ch11.EMI (18)
Lewvel (dBuV/im) Date: 2006-12-07

97

FCC CLASS-B
-alB

FCC CLASS-B{AVEG)
49 P

o

3000 3600, 4200, 4800, 5400, 6000

Trace: {Discrete) Frequency {MHz}

Site - IBCHOBHY

Clondition . HF-aNT-060410 HORIZONTAL

EUT : FDu with GPRSEDGEHWLAN 11g+ET

Fouret 1A VastlH=

Model - FR 710210

Meme : 11g T Ch11:2463MHz

Flane e

Diats, Rate B
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EROATOMN LAB.

FCC/IC TEST REPORT

Report No.: FR710210

Dat

a s
Level (dBuVim)
97

File: D:\Project12007Q1\51 M7 10208'528115CWLANV 1g Tx_Ch1 1.EM|!' (18)

ate: 2006-12-07

FCC CLASS-B

-6IB

49 -GB
@ G000 6G00. T200. 7800. 8400, 9000
Trace: (Discrete) Freguanicy (Wite)
Hite : BCHEBHY
Condition : HF-ANT-0EMI10 HORTZONTAL
EOT . FDA with GFRE/EDGEHWLAN 112+BT
Fourex 2 1AWV ae A0 =
hdadel : FR 70210
Mo 11z T Chll 24620 H=
Flane o] i
Diata Rate ]
Dat

a 17
Lewvel {dBuv/m)
17

File: D:\Project12007Q1\51 M7 10208'528115CWL AN 1g Tx_Ch1 1.EI'I|||5I (18)

ate: 2006-12-07

FCC CLASS-B

I

-6ulB

FCCCLASS-B (AVG)

SQM
Iy

o 2483.5 2486.8 24901 24934 2496.7 2500
Trace: (Discrete) Fraguency imiiz)
Site - IRCHDGHY
Zondition : HF-ANT-06M10 HORIZONTAL
EUT : PO with GFRS/EDGEHWLAN 11z4ET
Fowrex : 1AW Hz
Mcdel - FR 710210
Merm - 11z Te_Chl1:M4620H=
Flane )
Data Rate 6
Over Limit Readfntenna Cahle Preamp hnt Tahle
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
WHz dBuV./m dB dBuV/m  dBEuV  dB/n 4B dB il deg
1 @ 24837 65.3%8 -8.62 T4.00 66.74 30.289 3.86 35.51 100 0 Peak
2@ 24837 47.49  -6.51 54.00 48,83 30.2% 3.86 35.51 129 83 hverage
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FCC/IC TEST REPORT

EROATOMN LAB.

Report No.: FR710210

* Polarization : Vertical

m The test that passed at minimum margin was marked by the frame in the following table.

Data: 9 File: D:WProjecti2007 Q1" MW7 10208528V 1SCWVLANVI 1g Tx_Ch11.EMI (18}
i Level ((BuVim) Date: 2006-12-07
FCC CLASS B
I :
40 | -GadB
I |
12
3
¢ 30 a4, 138. 192, 246. 300
Trace: (Discrete) FraGHsncy (WRin
Bite : IBCHG-HT
Comditicn . LF-ANTES1121) VERTICAL
EUT : FDA with GPRS/EDOESWLAN 11g4B T
Power o 1A WaeHz
Iiodel : FR 0210
M : 11z T Chll;24600 He
Flane . E2
Data Rate ‘6
Over Limit Readintenna Cable Preamp Ant Tahle
Freq Level Limit Line Lewvel Factor Loss Factor Pos Pos Remark
WHz dBuV/n dB dBuV/m dBu¥V  dB/m dB dB ci deg
1@ 33.2 20,05 -10.95 40.00 42.01 17.534  0.86 31.36 e --- Peak
2o 3g.6 27.87 -12.13 40.00 44,15 14,03 0.91 31.23 --- --- Peak
3 61.6 24.79 -15.21 40.00 48.15 6.67 1.17 31.20 LS --- Peak
Data: 10 File: D:Project\200701\53 M7 102081528V1SC WAL ANV 1g Tx_Ch11.EMI (18)
30 Level {((dBuWin) Date: 2006-12-07
FCC CLASS B
-6(IB
q
10
2
3
iy
@ 300 440. 580. T20. 860. 1000
Trace: (Discrete) Frequency (WHz)
Site . IRCHDGHY
Cendition : LF-ANT51121) VER TIZAL
EOT - FDA with GPRS/EDIEHWLAN 11g4ET
Fowex + 10 AH=
Maodel : FR 710210
Mo : 1lg Te Chl1:24620Hz
Flane : E2
Diata Rate -]
Over Limit FReadintenna Cable Preamp Ant Tahble
Freq Lewel Limit Line Level Factor Loss Factor Paos Pos Remark
HHz dBuV/m dB dBuV/m dEu¥ dBfm dB dB ci deg
1 @ 532.4 40,91 -5.09 46,00 50.24 17.96 3.6 30.75 100 0 Peak
2@ 623.4 34,32 -11.68 46.00 4242 18.57 3.90 30.66 = --- Peak
3 a 659.8 31.12 -14.82 46.00 3%.90 18.72 4.15 30.64 - --- Peak
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wesonns. FCC/IC TEST REPORT

Report No.: FR710210

Dat

File: D:\Project\2007Q1\% M7 102081528115CWLAN11g Tx_Ch11.EMI (18)

Date: 2006-12-07

a: 11
Level {((BuVim)
117

L FCC/CLASSB
LT 6B
59 1 H FCC CLASS B (AVG)
P =6
g 1000 1400. 1800. 2200. 2600. 3000
Trace: (Discrete) Frequency (MHz)
Fite . BCHE-HY
Cendition . HF-4NT-060410 VERTICAL
EIT . FDA with GPRAEDGEWLAN 11g+BT
Fowrex 1 2WacB0Hz
Medel : FR 710210
Merno : 1E12g Tac_Ch11 24620 Hz
Dts Rate ‘6
Over Limit FReadintenna Cable Preamp Ant Tahble
Freq Lewel Limit Line Level Factor Loss Factor Paos Pos Remark
MHz dBuV/m dB dBuV/m dBu¥V  dBfm dB dB cil deg
1 2384 .0 52.79 -Z1.21 74.00 54.22 30.25 3.3 35.44 100 0 Peak
2 2384.0 39.43 -14.57 54.00 40.87 30.25 3.75 35.44 121 261 Average
3@ Z462 .0 105.51 106.88 30.29 3.84 35.49 100 0 Peak
4 @ Z462.0 96,73 98.12 30.29 3.84 35.49 121 261 Average
o2 @ Z484.0 69,03 -4.97 F4.00 Y0.39 30.290 3.86 35.31 100 0 Peak
[ @ Zdgd4,0 51,74 2. 26 54,00 53,09 30,30 3,86 35,31 121 261 Average |
Remark: #3 and #4 Fundamental Signal
Data: 12 ~ File: D:\Projecti20070 112 M7 1020852811 SCWLANVI 1g Tx_Ch11.EMI (18)
. Lewvel {dBuvim) Date: 2006-12-07
FCCCLASS-B
-6dB
FCC CLASS-B {AVG)
40 , -GdB
M i
e 3000 3600, 4200. 4800, 5400, G000
Trace: (Discrete) Frequency (MHz)
Site : WCHHY
Clondition : HF-ANT-O06M10 VERTIC AL
EUT : PO with GPES/EDGEWLAN 1154ET
Fower : 120V E0H=
Mcdel : FR 710210
Mo ¢ 11g T Ch11:2462MHz
Flane i)
Dieta Ratte “h
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wesonns. FCC/IC TEST REPORT Report No.: FR710210

Data: 13 File: D:WProject\20070Q1\53 M7 102081528V1SC WAL ANV 1g Tx_Ch11.EMI (18}
G Level {(IBuVin) Date: 2006-12-07

FCCICLASS-B
-64IB

e e e e FOC CLASS R AVG)

19 i b 6B

g 6000 G600, 7200, 7800, 8400. 9000

Trace: (Discrete) Frequency (WHz)

Site . BCHE-HY
Condition : HF-ANT-080410 VERTIC AL
EUT : PO with GFRS/EDGEHWLAN 1124ET
Fowrex + 1 30WacE0H=
Model : FR 710210
Merma : g T Chll24620H=
Flane : E2
Dotz Fate -

Data: 18 File: D:\Project\20070 1\ M17102081528V1SCWVLANV 1g Tx_Ch11.EMI (18)

7 Level (dBuW/m) Date: 2006-12-07

FCC CLASS-B
1 -tualB

. M F’;C CLASS-B (AVG)
T T

g 2483.5 2486.8 2490.1 24934 2496.7 2500

Trace: (Discrete) Frequency (MHz)

Hite : BCHOGHY

Cendition . HF-4HT-060410 VERTICAL
EIT . FDA with GPRREDGEWLAN 112+BT
Fowrex  12WacE0Hz
Medel : FER 710210
Merno : 1lg Ti Chl1:24620Hz
Flane . B2
Data Rate 6 i
Over Limit ReadAntenna Cahle Preamp Ant Tahle
Freq Lewel Limit Line Level Factor Loss Factorx Paos Pos Remark

iz dBuV/m dB dBuV/m  dBu¥  dB/m dB dB it deg

2483.9 69.03 -4.97 T4.00 Y0.39 30.29 3.86 35.51 100 0 Peak
2483.9 51.74 -Z2.26 34.00 53.10 30.29 3.86 35.51 121 261 Average

[ —
==

Remark: There is no more obviousl spurious emission except the listings above.
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EROATOMN LAB.

FCC/IC TEST REPORT

Report No.: FR710210

* Test Mode : Mode 7
= Polarization : Horizontal

m The test that passed at minimum margin was marked by the frame in the following table.

Data: 1 File: D:WProjecti2007 01\ M7 102085 29'Part 1SCWWLANVT1b Tx_ChO1.EMI {18
80 Lewvel ((dBuVin) Date: 2007-01-06
FCC CLASS-B
il : 6B
[ I |
3
2
° 30 84, 138. 192, 246. 300
Trace: (Discrete) Frequency (kiz)
Site : [GCHGHY
Condition : LE-ANTES1121) HORIZONTAL
EUT : PO with GFRES/EDGEHWLAN 1124ET
Power o 1A WaeHz
Mizdel : FR 710210
Mewmo : 11b Tee Ch01 241 20
Flane - E2
Data Rate T
Over Limit Readintenna Cable Preamp Ant Tahble
Freq Lewel Limit Line Level Factor Loss Factor Fos Pos Remark
HHz dBuV/m dB dBu¥/m dBu¥  dB/n dB dB cim deg
1@ 30,0 20.59 -19.41 40.00 31.55 19.66 0.84 31.46 oz --- Peak
Z 73.7 1962 -20.32 40000 42,35 T7.12 1.32 31.16 - --- Peak
3 142.0 22.70 -20.80 43.50 41.58 10.37 1.81 31.00 - --- Peak
Data: 2 ~ File: D:\Projecti20070 115 M7 102081529'\Part 1SCRWWLANY 1b Tx_ChO1.EMI (18
o0 Level (dBuV/im) Date: 2007-01-06
FCC CLASS-B
-GdB
40 ity B
0 300 4440. 580. T20. 860, 1000
Trace: (Discrete) Frequency (MHz)
Site 1 DICHDE-HY
Condi bign LF-ANT(851121) AORTZONTAL
EUT PUA with CPRE/EDCE+RLAM |1g+ET
Power | 20¥acsBlHz
Hogel FROTIDZID
Hemo I 1h Ta_Chil; 241 28Rz
Plans r EZ
Data Rate A o
ver Limit Readintemna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Fos Pos Remark
MHz dBuY/m db dbu¥/m dbBu¥ db/m db db w deg
| @ 532.40 38.56 -7.45 46.00 47.89 [7.76 3.B85 30.75 B --- Peak
2 545,00 28.04 -7.96 46.00 47.17 17.8% 3.7l 30.T4 B -—- Peak
3 563.90 38.32 -T.68 46,00 47,17 1809 377 30.TI B -—- Peak
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EROATOMN LAB.

FCC/IC TEST REPORT

Report No.: FR710210

S D G0 T O L1 L e e
SR =] =) B (= S S S

Remark: #5 and #6 F

Data: 3 _ File: D:Projecti2007Q 115317 102081529\Part 1SCWLAN\ 1b Tx_ChO1.EMI (18
?Le\fel {tBuVim) Date: 2007-01-06
5
FCC/CLASS-B
1l 6B
g
59 l —frcciasseiave
F A ‘
M
g 1000 1400. 1800. 2200. 2600, 3000
Trace: (Discrete} Frequency (MHz}
: (ACHBHY
: HF-ANT-OR0410 HORIZONTAL
: FDA with GPR/EDGE+WLAN 114ET
o 1A WaeA0H=
: FR 0210
¢ 11h T ChO1:2412MHz
T
. Over Limit Readintenna Cable Preamp hnt Table
Freq Lewel Limit Line Level Factor Loss Factor Paos Pos Remark
HHz dBu¥in dB dBu¥/m  dBu¥  dB/n dB dB il deg
22040 53.13 -20.87 74,00 54.73 30.18 3.54 35.31 100 0 Peak
2204.0 47,95 -6.05 54.00 42,55 30.18  3.54 35.31 100 114 Average
2300.0 43.83 -10.17 54,00 45.28 30.26  3.75 35.46 100 114 Average
2390.0 55.38 -18.62 74.00 56.83 30.26  3.75 35.46 100 0 Peak
2412.0 108.41 109.83 30.27  3.77 35.46 100 0 Peak
2412.0 94.73 96.15 30.27  3.77 35.46 100 114 hAverage
2494 .0 4g.06 -5.94 54,00 49,41 30.30 3.88 35.53 100 114 Average
2494 .0 50.60 -23.40 74.00 51.95 30.30 3.88 35.53 100 0 Peak
2608.0 62.62 -11.3%8 74.00 64.03 30.14 3.98 35.52 100 0 Peak
2608.0 47.84 -6.16 54,00 43,25 30.14  3.98 35.52 100 114 Average

undamnetal Signal

Data: 4 ~ File: D:Projecti2007Q 11527 102081529\Part 15CWWLANY 1b Tx_Ch01.EMI (18
o7 Level (dBulim) Date: 2007-01-06
FCCCLASS-B
-6ilB
FCC CLASS-B (AVG)
49 Ww -‘de
a J000 3600. 4200, 4800, 5400. 6000
Trace: (Discrete) Frequency (MHz)
Site : IRCHDGHY
Comditicn : HF-ANT-OR0410 HORIZONTAL
EIT : FDA with GPR/EDGE+WLAN 1174ET
Fower : 1 20WVandlHz
Iizdal : FR 0210
Mevr : 11h Ty Ch0L241 2WHz
Flane - B2
Diats Rate ‘11
Over Limit BReadfntenna Cable Preamp 4ot Table
Freq Lewel Limit Line Level Factor Loss Factor Pos Pos Remark
WHz dBu¥in dB dBu¥/m  dBu¥ dB/n dB dB cil deg
1 4824 .0 4871 -25.290 74,00 46.04 32.94  5.84 36.12 100 0 Peak
A 4424 .0 3840 15 60 54 .00 3573 32 .94 5oad 3617 100 [ _bvarace
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FCC/

EROATOMN LAB.

IC TEST REPORT

Report No.: FR710210

Drat

ah
Lewvel (dBuvim)
a7

File: D:\Projecti2007Q 115 M7 10208\529Part 15CWWLANV11b Tx_Chl.'lE'.EMI (18

ate: 2007-01-06

FCC CLASS-B

-6idB

ot et BOGCLAS S BABVG)

o _6dB
s 6000 6600, 7200, 7800, 8400, 9000
Trace: (Discrete) Frequency (MHz)
Site : MCHGHY
Clondition : HF-ANT-060410 HORIZONTAL
EUT : PO with GPRS/EDGELWLAN 11e4ET
Power o 1 WaeHz
Mcdel : FR 710210
Mewmo : 11b Tee Ch01 ;241 20
Flane . E2
Dista Ratte 1l
Data: 17 File: D:WProject2007 01\ M7 102085 29'Part 15CWWLANVI1b Tx_ChO1.EMI (18
s Level ((BuVin) Date: 2007-01-06
FCC CLASS B
-6dB
59 FCC CLASS-B {AVG)]
e b e AR W it e R it it “odB
o 2310 2326. 2342, 2358, 2374, 2390
Trace: (Discrete) Freguency (M)
Site : WCHHY
Clondition : HF-ANT-06040 HORIZONTAL
EUT : PO with GPRS/EDGEWLAN 11:4ET
Fower : 1 0Vas/lH=
Mcdel : FR. 710210
Mermo : 11h Te_ 01241 2MHz
Flane ]
Dt Ratte 1l
Over Limit Readfntenna Cahle Preamp Ant Tahle
Freq Lewel Limit Lins Level Factor Loss Factor Pos Pos Remark
Wiz dBuV/w dB dBu¥/m dBu¥  dB/m dB dB ci deg
1 @ Z390.0 55.38 -18.62 74.00 56.82 30.26 3.73 35.46 100 0 Peak
Z @ Z390.0 43.83 -10.17 54.00 45.28 30.26 3.73 35.48 100 114 Average
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BEGAT

FCC/IC TEST REPORT

Report No.: FR710210

* Polarization : Vertical

m The test that passed at minimum margin was marked by the frame in the following table.

Data: 9 File: D:Project2007 01\ M7 102085 29'Part 15CWWLANVI1b Tx_ChO1.EMI (18
i Level (dBuvim) Date: 2007-01-06
FCC CLASS B
I -
10 ; -GdB
I S|
12
3
o 30 4. 138. 192, 246. 300
Trace: (Discrete) Frequency (MHz)
Site : [GCHEHY
Conditicn : LF-ANTI%51121) VERTICAL
EUT : FDA with GPRS/EDGESWLAN 11g4ET
Fower : 120WVaeE0Hz
Mzdel : FR 710210
e : 11h Tx_ChO1 241 2MHz
Flane - E2
Liata Rate 11
Over Limit Readintenna Cable Preamp Ant  Tahble
Freq Lewel Limit Line Level Factor Loss Factor Paos Pos Remark
WHz dBuV/uw dB dBu¥/m  dBu¥  dB/w dB dB cin deg
1@ 33.8 28.73 -11.27 40.00 42.35 16.84 0.87 31.32 oz --- Peak
2o 37.8 20.02 -10.93 40,00 44.30 14.36 0.90 31.24 --- --- Peak
3@ 60.8 25.36 -14.64 40.00 48.80 6.65 L5 31.23 - --- Peak
Data: 10 File: D:Project2007 01\ MW 102085 29'Part 15CWALANVT1b Tx_ChO1.EMI (18
& Level ((BuVim) Date: 2007-01-06
FCC CLASS-B
-6dB
o : 2 .
¢ 300 440, 580, 720, 260, 1000
Trace: (Discrete) FIERUENCY (Nin)
Site : [GCHDGHY
Comditicn ¢ LE-ANTY91121) VERTICAL
EUT : PO with GPRS/EDGEHWLAN 1154ET
Fower 120V H=
Mzdel : FR 710210
e 5 %clzb Tac_ChO1 261 20
Dt Rate T
Over Limit Readintenna Cable Preamp Ant Tahle
Freq Lewel Limit Line Level Factor Loss Factor Pos Pos Remark
HHz dBuV ./ dB dBuV/m  dBuV  dB/w dB dB cin deg
1 @ 505.8 38.59 -F7.41 46.00 48.35 17.49  3.54 30.78 == -—- Peak
[Zam 831.3 40.71 -5.29 46.00 46.42 20.04 4.64 30.45 100 162 Peal
3w 936.3 38.37 -T.63 46.00 4297 20.99 4.92 30.30 . --- Peak
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wanroninn. FCC/IC TEST REPORT Report No.: FR710210
Data: 11 ~ File: D:\Projecti20070Q 1153 \7 10208\529\Part 1SCWWLANVI 1b Tx_Ch01.EMI (18
. Level (dBuVan) Date: 2007-01-06
5
FCC CLASS-B
[l 6B
g
59 1 - HECCLASS-B (AVG)
F s || ] | SR
T ———— e 1
2 1000 1400, 1800, 2200. 2600, 3000
Trace: (Discrete) Frsgusney (M)
Bite : BCHEHY
Comditicm : HE-ANT-060410 VERTIC AL
EUT : PDA with GFRS/EDGEHWLAN 114ET
Poorex o 1AW A0H=
Iiodel : FR 0210
e : 11b T ChOl 24 2hH=
Flane - E2
Diata. Rate - 11

Over Limit Readfntenna Cahble Preamp 4ot Tahle
Freq Lewel Limit Line Level Factor Loss Factor Pos Pos Remark

WHz dBu¥in dB dBu¥/m  dBu¥ dB/n dB dB cil deg

1 @ 2214.9 55.42 -18.58 74.00 56.9% 30.18 3.56 33.31 100 0 Peak
2@ 2214.9 43,13 -10.87 34.00 44.72 30.18 3.56 33.33 125 155 hverage
3@ 2390.0 44,39 -9.61 54.00 45.84 30.26 3.75 35.46 125 155 hverags
4 @ 2390.0 56.80 -17.20 74.00 58.25 30.26 3.75 35.46 100 0 Peak
5@ 2412.0 109.02 110.44 3027  3.77 35.46 100 0 Peak
6 @ 2412.0 99,68 101,10 3027  3.77 35.46 125 155 hverags
7 2498 .0 50.84 -23.16 74.00 5Z.1% 30.30 3.88 35.33 100 0 Peak
g @ 2498 .0 39,49 -14.51 34.00 40.84 30.30 3.88 35.33 125 155 Average
9 @ 2614.6 59.66 -14.34 74.00 61.07 30.14 3.98 35.52 100 0 Peak
0@ 2614 .6 38.85 -15.15 354.00 40.26 30.14 3.98 35.52 125 155 Average

Remark: #5 and #6 Fundamental Signal

Data: 12 ~ File: D:Project'2007 Q1" M1710208529'Part 15CWLANY 1b Tx_Ch01.EMI (18
o7 Level (dBuWim) Date: 2007-01-06
FCCCLASS-B
-6ilB
1 FCC CLASS-B (AVG)
" 6B
WWW‘
a 3000 J600. 4200, 4800. 5400. 6000
Trace: (Discrete) Hequency kz)
Site : MCHE-HY
Clomditiom . HF-ANT-0A0410 VERTICAL
EUT : FDA with GPRR/EDGE+WLAN 11g4BT
Fower : 120 WVac0Hz
Iizdal : FR 710210
Mewna : 11b T ChOL:2412MHz
Flane - B2
Dita Rate S
Over Limit Beadfntenna Cable Preamp tnt Table
Freq Lewel Limit Line Level Factor Loss Factor Pos Pos Remark
WHz dBuVin dB dBu¥/m  dBu¥V  dE/m dB dB cnm deg
1 4324 .0 52.37 -Z21.63 74.00 4970 32.04 5.84 36.12 100 0 Peak
A 4824 0 41.07 -12.93 54 .00 38 .40 32 .94 5.84 3R_12 100 180 hverace
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Report No.: FR710210

Data: 13
Level (dBuvim)
97

File: D:\Projecti2007Q1\5 M7 10208\529\Part 15CWLAN11b Tx_Chl.'la.EMI (18

ate: 2007-01-06

FCC CLASS B

-64B

ottt st rwetntanrra oo G CLASSAELUANG]

-GiB

i9 T i

0

6000 6600.

Trace: (Discrete)
Bite - GCHE-HY

Condition - HF-AMT-060410 VER TIC AL
EUT : PO with GPRE/EDSEHWLAN 11g+4E T
Fower : 12 WVan/E0H=
Miodel - FR 70210
Iemo b Tee ChO1 241 20 =
Flane : E2
Diata Rate i
Drat

7200, T800. 8400, 9000
Frequency (MHz)

ile: D:\Projecti2007Q 115 M7 10208\529\Part 15C WAL AN 1b Tx_Ch01.EMI (18

Date: 2007-01-06

a: 18 F
Level (dBuvim)
"7

FCC CLASS B
-6dB
59 FCC CLASS-B A.\{u)]
T e T ey it A il -6dB |
o 2310 2326. 2342, 2358, 2374, 2390
Trace: (Discrete) Frequency (MHz)
Site : WCHGHY
Clondition . HF-ANT-06410 VERTIC AL
EUT : PO with GPRS/EDGELWLAN 11:4ET
Fower : 1 0Vas/lH=
Mcdel : FR. 710210
Mermo : 11h Te_ 01241 2MHz
Flane ]
Dt Ratte 1l
Over Limit Readfntenna Cahle Preamp Ant Tahle
Freq Lewel Limit Lins Level Factor Loss Factor Pos Pos Remark
Mz dBu¥/m dB dBu¥/m dBu¥ dB/m dB dB ci deg
1 @ Z390.0 56.80 -17.20 74,00 58.25 30.26 3.73 35.48 100 0 Peak
Z @ Z390.0 44 .30 -0.61 54.00 45.84 30.26 3.73 35.46 125 135 Average

Remark: There is no more obvious spurious emission except the listings above.

SPORTON International Inc.
TEL : 886-2-2696-2468
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EROATOMN LAB.

FCC/IC TEST REPORT

Report No.: FR710210

Test Mode : Mode 8
Polarization :

Horizontal

m The test that passed at minimum margin was marked by the frame in the following table.

Data:

File: D:\Projecti20070Q 1\ M7 10208\529\Part 15CWLANYI 1g Tx_ChO1.EMI (18

Date: 2007-01-06

1
Lewvel (dBuv/m)
80

FCC CLASS-B
I -
40 : -GdB
A—— | B — |
3
2
e 30 84. 138. 192. 246. 300
Trace: (Discrete) Frequen(;y {MHZ}
Site : [GCHDEHY
Conditicn - LF-ANTI91121) HORTZON TAL
EUT : FDA with GPRS/EDOESWLAN 11g4BT
Power o 1 20WVae M=
Mlzdel : FR 710210
v ¢ 1lg T ChO1 241 20fHz
Flane - E2
Data Rate 6
Over Limit Readfntenna Cable Preamp Ant Tahle
Freq Lewel Limit Line Level Factor Loss Factor Pos Pos Remark
WHz dBuW/u dB dBuV/m  dBn¥  dB/w dB dB cin deg
1 30.0 20,00 -20.00 40.00 30.96 19.66 0.84 31.46 — --- Peak
2 72.9 19,24 _20.76 40,00 4202 706 1.32 31.16 ZEL --- Peak
3 144 .5 2270 -20.80 43,50 41.66 10.32 1.78 31.06 - --- Peak
Data: 2 ~ File: D:\Project\2007Q 1\ M7 102081529'Part 15SCWWLANY11g Tx_ChO1.EMI (18
30 Level {dBuV/imp Date: 2007-01-06
FCC/CLASS-B
-GilB
2
40
y 3
0 300 440. 580. 720, 860. 1000
Trace: {Discrete} fretuanty (Mkz)
Site + DECHDE-HY
Condi tion LF-ANT(H511217 RORTZONTAL
ETT P4 wi th GPRS/EDGE+RLAN | |g+BT
Paower | E0Vac/ B0z
Hode| FR 710210
Hemo Ilg Tz_ChOl ;241 280z
Flane EZ
Data Rate ] "
Over Limit Readintenna Cable Preamp  Ant Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m dB dBu¥/m dBuY dE/m db dE CIl deg
L 437.90 20,15 -15.85 46,00 4l.3l 16,40 3.27 30, 83 e -—- Peak
@ 570.90 39.685 -8.356 46.00 4840 817 3.79 30.70 108G 258 Peak
3 T28.40 Z7.82 -18. 18 48,00 34.91 19.1% 4.32 30,56 Srn -—- Peak
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wesonns. FCC/IC TEST REPORT

Report No.: FR710210

Drat

a3
e Level (dBuvim)

File: D:\Projecti2007Q 115 M7 10208\529Part 15CWLAN11g Tx_Chl.'IE..AEtMI (18

e: 2007-01-06

3

FCC CLASS-B

-6iB

59

FCC CLASS-B (AVG)

0

1000 1400, 1800. 2200. 2600, 3000
Trace: (Discrete) Frequency (MHz)
Site : WCHGHY
Clondition : HF-4NT-06040 HORIZONTAL
EUT : PO with GPRS/EDGEWLAN 11:4ET
Power o 1 WacHz
Mcdel : FR 710210
e 11z Tee Ch01 241 20
Flane . E2
Dista Rate 6
Over Limit FReadfntenna Cable Preamp ant Tahle
Freq Lewel Limit Line Lewel Factor Loss Factor Pos Pos Remark
Wiz dBuV/uw dB dBuV/m  dBu¥  dB/w dB dB ci deg
1 Z390.0 /7.90 -6.10 T4.00 £9.35 30.26 3.73 35.48 [0]4] 0 Peak
[Z @ 2390.0 49,43 -4.55 54.00 30.90 30.26  3.73 35.46 Qg 111 fverase |
3@ Z412.0 103.89 105.31 30.27 3.77 35.46 a0 0 Peak
4 @ Z412.0 93,99 95.39 30.27 3.7 35.46 100 111 Average
3 Z484 .0 49 .43 -Z24.57 74,00 3099 30.20  3.86 35.31 100 0 Peak
f 2484 .0 38.63 -15.37 54.00 39.99 30.29 3.86 35.31 100 111 Average
7 Z618.0 35,39 -12.61 74.00 36.80 320.14 3.98 35.32 100 0 Peak
g Z618.0 38.37 —15.(?3 24.00 39.98 30.14 3.98 35.32 100 111 Average
Remark: #3 and #4 Fundamental Signal
Data: 4 ~ File: D:\Projecti20070 115 M7 10208\529\Part 15CWLAN 1g Tx_ChO1.EMI (18
o7 Lewvel ((BuVim) Date: 2007-01-06
FCC CLASS-B
-6dB
FCC CLASS-B (AVG)
JQMWWM <&
e 3000 3600. 4200. 4800. 5400. G000
Trace: (Discrete) Frspaancy i)
Bite : IGCHOSHT
Condition . HF-ANT-0610 HORIZONTAL
EUT : PD, with GPREEDGEHWLAN 11g4BT
Fower : 120 WVacta0Hz
hfzdel : FE 710210
Mo : 1lg Te ChOl:241 2MHz
Flane - E2
Liata Fate : B
SPORTON International Inc. Page No. : 88 0f 98
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FCC/IC TEST REPORT

Report No.: FR710210

Data: 5 File: D:WProject2007 01\ M7 102085 29'Part 15CWWLANVI1g Tx_ChO1.EMI (18
97 Lewvel ((BuVim) Date: 2007-01-06
FCC CLASS B
-6dB
! G CLASSBABVGY
M -6
19 6dB
. 6000 G600, 7200. 7800. 8400. 2000
Trace: (Discrete) Frequency (MHz)
Bl : IGCHOS-HT
Condition : HF-ANT 60410 HORTZON TAL
EUT : PDi, with GPRE/EDGEHWLAN 11g4ET
Power o 1 WaeHz
Iiedel - FE 70210
Mermo : lElzg Tec_ChO1 241 20H:
Dt Rate 6
Over Limit HReadintenna Cable Preamp Ant Tahle
Freq Level Limit Line Lewvel Factor Loss Factor Pos Pos Remark
Wiz dBuV/n dB dBuV¥/m dBu¥  dB/m dB dB ci deg
1 T236.0 56.87 -17.13 T4.00 46.68 38.33 T7.78 35.9Z2 100 0 Peak
A TZ236.0 42,98 -11.02 354.00 32.99 38.33 7.78 35.0Z 100 Z10 Average
Data: 6 File: D:Project2007 01\ M7 102085 29'Part 1SCRWAL_ANVI1g Tx_ChO1.EMI (18
o Level {(dBuvim) Date: 2007-01-06
FCC CLASSB
-6dB
19 -6iB
¢ 9000 9600. 10200, 10800, 11400, 12000
Trace: (Discrete) FISHMENCY INBi)
Site . MCHGHY
Clondition : HF-ANT-060410 HORIZONTAL
EUT : PO with GPRS/EDGELWLAN 11e4ET
Fower : 1 0Vas/lH=
Mcdel : FR 710210
Maina 1E128 T ChO1 241 20 H=
Diata Rate h
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FCC/IC TEST REPORT

Report No.: FR710210

Data: 17 File: D:WProject2007 01\ M7 102085 29'Part 1SCWWLANVI1g Tx_ChO1.EMI (18
Level ((IBuV/in) Date: 2007-01-06
"7
FCC/CLASS-B
-6alB]
59 FCC € G
- P i -6B-
" 2310 2326 2342, 2358 2374, 2390
Trace: (Discrete) Frequency (MHz)
Bite : RCHG-HT
Conditicn : HF-ANT-O60410 HORIZONTAL
EUT : PO with GPES/EDGESWLAN 11:4BT
Fower + 1 20WVae/0H=
Mizdel : FR 710210
e ¢ 11z Ter_ChO1 241 20 He
Flans : B2
Diata Reate (6
Over Limit Readintenna Cable Preamp Ant Tahle
Freq Lewel Limit Lins Level Factor Loss Factor Fos Pos Remark
WHz dBu¥/m dB dBu¥/m dBu¥ dB/m dB dB ci deg
1 2390.0 67.90 -6.10 74.00 69.35 30.26  3.75 35.46 100 0 Peak
2o 2390.0 49,45 -4.533 34.00 30.90 30.26 3.73 35.46 100 111 Average
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FCC/IC TEST REPORT

Report No.: FR710210

= Polarization : Vertical
m The test that passed at minimum margin was marked by the frame in the following table.

Data: 9 File: D:WProjecti2007 01\ M7 1020815 29Part 15C WLANVI1g Tx_ChO1.EMI (18
80 Lewvel ((BuVin) Date: 2007-01-06
FCC CLASS B
I 2
10 ; -GadB
[N S |
13
3
° 30 84, 138. 192, 246. 300
Trace: (Discrete) Frequency (iktz)
Site : WCHHY
Clondition : LF-ANTE1121) VERTICAL
EUT : PO with GPRS/EDGEWLAN 11:4ET
Fower : 1 0Vas/lH=
Mcdel : FR 710210
Mermo - 11g Te 01241 2MHz
Flane o)
Dt Ratte 1 h
Over Limit Readfntenna Cahle Preamp Ant Tahle
Freq Lewel Limit Lins Level Factor Loss Factor Pos Pos Remark
WHz dBuV/w dB dBuV¥/m dBu¥  dB/m dB dB ci deg
1 33.8 28.97 -11.03 40.00 42.59 16.84 0.87 31.32 --- --- Peak
& 37.8 Z28.00 -11.91 40.00 43.87 14.56 0.90 31.24 --- --- Peak
3 62.9 24.64 _15.36 40.00 47.64 6.80 1.30 31.16 --- --- Peak
Data: 10 File: D:WProject2007 01\ MW7 102085 29'Part 15CWLANVT1g Tx_ChO1.EMI (18
& Level ((BuVim) Date: 2007-01-06
FCC CLASS-B
-6dB
2
4 1
| %WM |
¢ 300 440, 580, 720, 260, 1000
Trace: (Discrete) FIERUENCY (Nin)
Site : MCHG-HY
Clondition . LF-ANTES1121) VERTICAL
EUT : PO with GPRS/EDGEHWLAN 1154ET
Fower 120V H=
Mcdel : FR 710210
Maino lElzg T ChO1 24120
Dt Rate L6
Over Limit Readintenna Cable Preamp Ant Tahle
Freq Lewel Limit Line Level Factor Loss Factor Pos Pos Remark
HHz dBuV ./ dB dBuV/m  dBuV  dB/w dB dB cin deg
1 05.8 30.06 -6.94 46.00 48.81 17.49 3.54 30.78 --- --- Peak
2o 831.3 41.18 -4.82 46.00 46.95 20.04 4.64 30.45 100 165 Peak
3 252.3 35.36 -10.64 46.00 40.93 20.19 4.66 30.43 --- --- Peak
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Report No.: FR710210

Data: 11
Level (dBuvim)
17

File: D:\Projecti2007Q1\5 M7 10208\529Part 15CWWLAN11g Tx_Chl.'lE'.EMI (18

ate: 2007-01-06

4

FCC CLASS-B
| -GiB
59 FCC CLASS B (AVG)
L 1000 1400. 1800. 2200. 2600, 3000
Trace: (Discrete) Frequency (MHz)
Site : (3CHDEHY
Condition : HF-ANT-60410 VER TIC AL
EUT : FDA with GPRS/EDGESWLAN 11g4B T
Power o 1AW Hz
Micdel : FR 710210
M : 11z Tee Ch01 ;241 2hiH=
Flane . E2
Data Rate ‘6
Over Limit Readintenna Cable Preamp Ant Tahle
Freq Lewel Limit Lins Lewvel Factor Loss Factor Pos Pos Remark
WHz dBuV/n dB dBuV/m dBu¥  dB/m dB dB ci deg
1 23900 66,71 -7.29 7400 68.16 30.26 3.73 35.46 100 0 Peak
a1 2390.0 48,06 -5.94 54.00 49.51 30.26  3.75 35.46 100 328 hverage
3o 2412.0 95,37 96.82 30.26  3.75 35.46 100 328 bwerage
4 @ 2412.0 105.59 107.01 30.27 3.77 35.46 100 0 Peak
3 2484 .0 49,58 -24 .42 74.00 50.94 30.28  3.806 35.51 100 0 Peak
3] 2484 .0 38,90 -15.10 54.00 40.26 30.29 3.86 35.31 100 328 Average
7 2596.0 53.11 -20.89 74.00 54.51 30.16  3.96 35.52 100 0 Peak
g 2506.0 38.40 -15.60 354.00 39.80 30.16 3.96 35.52 100 328 Awerage
Remark: #3 and #4 Fundamental Signal

Data: 12 File: D:Project2007 01\ M7 102085 29'Part 1SCRWAL_ANVI1g Tx_ChO1.EMI (18
o= Level {dBuvim) Date: 2007-01-06
FCC CLASS B
-GdB
FCC CLASS-B {AVG)
e WWW1 T e
L 3000 3600. 4200. 4800. 5400. G000
Trace: (Discrete) FERquency (M)
Site : [BCHDGHY
Condition : HF-ANT-060410 VER TIC AL
EUT : PO with GFRES/EDGELWLAN 1124ET
Power o 1 WaeHz
izdel : FR 710210
e ¢ 11z T ChO1 241 20 He
Flane : B2
Dt Feate L6
Over Limit Readfntenna Cahle Preamp Ant Tahle
Freq Lewel Limit Line Lewel Factor Loss Factor Pos Pos Remark
WHz dBuV/un dB dBuV/m  dBuV  dB/w dB dB cin deg
1 4824 .0 48,80 -Z5.11 74.00 46.23 32.94  5.84 36.12 100 0 Peak
2 4224 .0 38.24 -15.76 54.00 35.57 32.94 5.84 36.12 100 180 Average
SPORTON International Inc. Page No. : 92 of 98

TEL : 886-2-2696-2468
FAX : 886-2-2696-2255
FCC ID : GM37527RA2041
IC ID : 2739D-BGRADA

Report Issued Date : Feb. 28, 2007

Report Version

. Rev. 02



wesonns. FCC/IC TEST REPORT Report No.: FR710210

Drat

a 13 File: D:\Projecti2007Q 1\ 817 10208\529\Part 1SCWLANI1 1g Tx_ChO1.EMI (18
o Level ((Buvm) D

ate: 2007-01-06

FCC CLASS B
-GdB

A gt st At ettt FEG CLASSBLANG)
19 D 6B

0 6000 6600, 7200, 7800, 8400, 9000

Trace: (Discrete) FragUancy INiz)

Site : BBCHOGHT
Condition : HF-ANT060410 VERTICAL
EUT : FDih with GPRS/EDGEHWLAN 11g4BT
Power : 1 2WVaclH=
Model - FR 710210
Mevn : 1l Te CHOL 241 2MH=
Flane : E2
Diata, Rate B
Data: 14 File: D:\Projecti2007Q 115 M7 10208\529\Part 15CWLANYI 1g Tx_ChO1.EMI (18
i Level {(dBuv/m) Date: 2007-01-06
FCC CLASS-B
-6(lB
A et - . 5 2
19 -GidB
% 5000 9600. 10200, 10800, 11400, 12000
Trace: (Discrete) Frequency (MHz)
Site : BCHBHT
Clondition : HF-ANT-0E0410 VERTIC AL
EUT : D with GPRS/EDGE+WLAN 11g+E T
Fower 120V H=
Model - FR 710210
Mera - 11g To CHO1 241 2MH
Flane : E2
Cata. Rate B
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wesonns. FCC/IC TEST REPORT

Report No.: FR710210

Data:

File: D:\Projecti2007Q 1\ M7 10208\529\Part 15C WLANYI 1g Tx_ChO1.EMI (18

Date: 2007-01-06

18
Level ((BuV/in)
17

FCC CLASS B
~6aB
59 Fcc gmsswén/
-G(B.
° 2310 2326. 2342, 2358, 2374, 2390
Trace: (Discrete) Frequency (ki)
Site : [GCHGHY
Comditicn : HF-ANT.060410 VER TIC AL
EUT : PO with GFRS/EDGESWLAN 1124ET
Power o 1A WaeHz
Mizdel : FR 710210
Mewmo 11z Tee Ch01 241 20
Flane o]
Data Rate ‘6
Over Limit Readintenna Cable Preamp Ant Tahble
Freq Lewel Limit Lins Level Factor Loss Factor Fos Pos Remark
WHz dBu¥/m dB dBu¥/m dBu¥ dB/m dB dB ci deg
1 2390.0 66.71 -7.29 7400 68.16 30.26  3.75 35.46 100 0 Peak
2 2300.0 48.06 -5.94 54.00 49.51 30.26 3.75 35.46 100 328 Awerage

Remark: There is no more obvious spurious emission except the listings above.

SPORTON International Inc.
TEL : 886-2-2696-2468

FAX : 886-2-2696-2255
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wesonns. FCC/IC TEST REPORT Report No.: FR710210

5.8 Antenna Requirements

5.8.1 Standard Applicable
For intentional device, according to FCC 47 CFR Section 15.203, an intentional radiator shall be
designed to ensure that no other antenna except assembled by the responsible party shall be used with

the device.

And according to FCC 47 CFR Section 15.247 (b), if directional gain of transmitting antennas is greater

than 6dBi, the power shall be reduced by the same level in dB comparing to gain minus 6dBi.

5.8.2 Antenna Connected Construction
The antennas used in this product are embedded Antenna for WLAN and BT without antenna connector

and it is considered to meet antenna requirement of FCC.

5.8.3 Antenna Gain
The antenna gain of EUT is less than 6 dBi. Therefore, it is not necessany to reduce maximum peak

output powen limit.
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FCC/IC TEST REPORT

Report No.: FR710210

6 List of Measuring Equipments Used

. - Calibration
Instrument | Manufacturer [ Model No. Serial No. [ Characteristics Date Due Date Remark
; Conduction
EMC Receiver R&S ESCS 30 100174 9kHz — 2.75GHz | Feb. 22, 2006 | Feb. 22, 2007
(CO01-HY)
Conduction
LISN MessTec NNB-2/16Z 2001/009 9kHz — 30MHz | Mar. 29, 2006 | Mar. 29, 2007
(COO01-HY)
LISN Conduction
. MessTec NNB-2/16Z 2001/004 9kHz — 30MHz | Apr. 19, 2006 | Apr. 19, 2007
(Support Unit) (CO01-HY)
; Conduction
EMI Filter LINDGREN LRE-2060 1004 < 450Hz N/A N/A
(CO01-HY)
) Conduction
EMI Filter LINDGREN N6006 201052 0 - 60Hz N/A N/A
(CO01-HY)
Suhner Conduction
RF Cable-CON ] RG223/U CB029 9kHz — 30MHz | Dec. 04, 2006 | Dec. 04, 2007
Switzerland (COO01-HY)
Spectrum . Radiation
Agilent E4408B MY44211030 | 9KHz-26.5GHz | Oct. 05, 2006 | Oct. 04, 2007
analyzer (03CHO06-HY)
EMI Test Radiation
) R&S ESCS30 100356 9KHz-2.75GHz | Jul. 13,2006 | Jul. 12, 2007
Receiver (03CHO06-HY)
Radiation
Controller INN-CO C02000 N/A N/A N/A N/A
(03CHO06-HY)
. Radiation
Bilog Antenna | SCHAFFNER CBL6112B 2885 30MHz -2GHz | Nov. 20, 2006 | Nov. 19, 2007
(03CHO06-HY)
Radiation
Horn Antenna Com-Power AH118 071025 1G-18G Mar. 29, 2006 | Mar. 28, 2007
(03CH06-HY)
SCHWARZBEC Radiation
SHF-EHF Horn BBHA 9170 9170-249 14G - 40G Nov. 20, 2006 | Nov. 19, 2008
K (03CHO06-HY)
- . Radiation
Pre Amplifier Agilent 8449B 3008A01917 1G - 26.5G Nov. 15, 2006 | Nov. 14, 2007
(03CHO06-HY)
. L Radiation
Pre Amplifier Mini Circuits ZKL-2 D092004-1 10~2500MHz [ Nov. 15, 2006 | Nov. 14, 2007
(03CHO06-HY)
Radiation
Turn Table INN-CO DS2000 420/650/00 | 0~ 360 degree N/A N/A
(03CHO06-HY)
114/8000604/ Radiation
Antenna Mast INN-CO MM3000 I1m-4m N/A N/A
L (03CHO06-HY)
Base Station Radiation
] R&S CMU200 106656 WCDMA Nov. 20, 2006 | Nov. 19, 2007
Simulator (05CH02-HY)
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7 Uncertainty Evaluation
Uncertainty of Conducted Emission Measurement (150kHz ~ 30MHz)

Uncertainty of Xi
Contribution U(Xi )
Probability
dB o
Distribution
Receiver reading 0.10 Normal(k=2) 0.05
Cable loss 0.10 Normal(k=2) 0.05
AMN insertion loss 2.50 Rectangular 0.63
Receiver Spec 1.50 Rectangular 0.43
Site imperfection 1.39 Rectangular 0.80
Mismatch +0.34/-0.35 U-shape 0.24
combined standard uncertainty Uc(y) 1.13
Measuring uncertainty for a level of confidence
2.26
of 95%  U=2Uc(y)

Uncertainty of Radiated Emission Measurement (30MHz ~ 1000MHz)

Uncertainty of Xi
Contribution Probability u(xi )
dB
Distribution
Receiver reading 0.41 Normal(k=2) 0.21
Antenna factor calibration 0.83 Normal(k=2) 0.42
Cable loss calibration 0.25 Normal(k=2) 0.13
Pre Amplifier Gain calibration 0.27 Normal(k=2) 0.14
RCV/SPA specification 2.50 Rectangular 0.72
Antenna Factor Interpolation for Frequency 1.00 Rectangular 0.29
Site imperfection 1.43 Rectangular 0.83
Mismatch +0.39/-0.41 U-shaped 0.28
combined standard uncertainty Uc(y) 1.27
Measuring uncertainty for a level of confidence
of 95%  U=2Uc(y) 254
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Uncertainty of Radiated Emission Measurement

(1GHz ~ 40GHz)

Uncertainty of Xi ( )
- Ci Ci*u(x
Contribution Probability u(xi ) i
dB o
Distribution
Receiver reading +0.10 Normal(k=1) 0.10 1 0.10
Antenna factor calibration +1.70 Normal(k=2) 0.85 1 0.85
Cable loss calibration +0.50 Normal(k=2) 0.25 1 0.25
Receiver Correction +2.00 Rectangular 1.15 1 1.15
Antenna Factor Directional +1.50 Rectangular 0.87 1 0.87
Site imperfection +2.80 Triangular 1.14 1 1.14
Mismatch
Receiver VSWR T'1= 0.197
+0.34/-0.35 U-shaped 0.244 1 0.244
Antenna VSWR I'2= 0.194
Uncertainty=20log(1-I'1*T'2*T"3)
Combined standard uncertainty Uc(y) 2.36
Measuring uncertainty for a level of
4.72
confidence of 95%  U=2Ue(y)
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